SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

pect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Date: 17.JUL.2020 01:25:17

Date: 17.JUL. 2020 01.26:20

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. s et Al . s e P A
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 364.94753 MHz -59.01 dBm -46.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 361.31934 MHz -59.25 dBm -46.25 dB
725,000 MHz 1.000 GHz 100.000 kHz 983.65385 MHz -58,30 dBm -45,30 dB 725,000 MHz 1,000 GHz 100.000 kHz 963.87363 MHz -58.34 dBm -45,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.68 dBm -33.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -47.04 dBm -34.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -43.03 dBm -30.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -43,02 dBm -30.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88478 GHz -44,98 dBm -31.98 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89778 GHz -44.91 dBm -31.91 dg
\ I ) ( Il J ) ol

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
' - e anierriel o
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 243.23838 MHz -59.16 dBm -46.16 dB
725,000 MHz 1.000 GHz 100.000 kHz 971.20121 MHz -58.27 dBm -45.27 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -47.61 dBm -34.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42.81 dBm -29,81 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.892268 GHz -45.12 dBm -32.12 dB
( I ] U o
Date: 17.JUL.2020 01:29:26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 17.JUL.2020 01:32.:33

Date: 17.JUL. 2020 01.33:36

Spectrum pect 1
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 369.89505 MHz -59.14 dBm -46.14 dB 30.000 MHz 690.000 MHz 100.000 kHz 261.37931 MHz -59.27 dBém -46.27 dB
725,000 MHz 1.000 GHz 100.000 kHz 971.56593 MHz -58,32 dBm -45,32 dB 725,000 MHz 1,000 GHz 100.000 kHz 982 55435 MHz -58.29 dBm -45,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.33 dBm -32.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.10 dBm -33.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.75 dBm -29.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -43,03 dBm -30.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89378 GHz -45.04 dBm -32.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90527 GHz -44,99 dBm -31.99 d&
\ I ) ( Il J ) ol

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr

Date: 17.JUL.2020 01:36.43

Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
fertodl_ A
b
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 365.27736 MHz -59.17 dBm -46.17 dB
725,000 MHz 1.000 GHz 100.000 kHz 996.01648 MHz -58.32 dBm -45.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.51 dBm -33.51 dB
3.000 GHz 7.000 GHz 1.000 MHz £.99425 GHz -42.95 dBm -29,95 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88926 GHz -44.89 dBm -31.89 dB
( I ] U o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum Spectrum
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrr,k PARS Limit fthnr,k
Ine SPURIOUS LINE ABS PABS e INE_ABS
-10 difE— -10 ddff
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
1 1
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 261.37931 MHz -59.13 dBm -46.13 dB 30.000 MHz 690.000 MHz 100.000 kHz 388.36582 MHz -59.27 dBém -46.27 dB
725,000 MHz 1.000 GHz 100.000 kHz 958, 10440 MHz -58,32 dBm -45,32 dB 725,000 MHz 1,000 GHz 100.000 kHz 999.03846 MHz -58.34 dBm -45,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.48 dBm -33.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.67 dBm -33.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78878 GHz -43.23 dBm -30.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42,85 dBm -29.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90227 GHz -45.22 dBm -32.22 db 7.000 GHz 9,000 GHz 1.000 MHz 8.88028 GHz -45.26 dBm -32.26 di
( )i L [ )i i

Date: 18.JUL.2020 01:28:20

Date: 18.JUL. 2020 01:29:23

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr

Date: 18.JUL.2020 01:31:49

Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
7 e -~ —
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 370.22489 MHz -59.16 dBm -46.16 dB
725,000 MHz 1.000 GHz 100.000 kHz 977.88462 MHz -58.38 dBm -45.38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.67 dBm -32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz £.99125 GHz -43.11 dBm -30.11 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89928 GHz -45.12 dBm -32.12 dB
L )i 1x

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042237-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0065
40 Normal Voltage 0.0105
30 Normal Voltage 0.0078
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0182
0 Normal Voltage 0.0076

-10 Normal Voltage 0.0034 PASS
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0139
20 Maximum Voltage 0.0100
20 Normal Voltage 0.0000
20 Battery End Point 0.0031

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al12-41 of 41




ssamoncas. FCC RADIO TEST REPORT

Report No

. FG042237-02B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.19 4.99 3.88 5.91 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.90 6.35 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10f 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,30 d& 00 dém  Offset 11,30 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view (@153 view
o o -
H £t 3
00 00 -
X
S |
< \ <
1E- T 1E- +
\ \ ‘
L |
1 1 +
1
CF 782.0 MHz i ean Pvir + 20.00 dB CF 782.0 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | oa% | |
Trace 1 | 2133 cbm 2461 dbm 3.28 dB 2.52 dB 3.04 dB 15 db 3.30 dB Trace 1 | 2217 dbm 27,68 dbm 5.71d8 2.41d8 4.23 dB 4.99 dB
e — —
L JL J [ CEEREEE N L J1 )| | CEERERE
Date: 17.JUL.2020 0041:51 Date: 17.JUL.2020 00.43.20

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 dém  Offset 11,30 d& Ref Level 30.00 dém  Offset 11,30 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view @153 view
00 <
\ 5 X e
b \ y
1E4 % 1E4
N i 4 \
\ \
| 4
1 i 1 -
\ ] \
\ \ \
1 i 1 +
CF 782.0 MHz i ean Pvir + 20.00 dB CF 782.0 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2060 cBm 25,00 dbm 4.29 dB 2.96 dB 3.59 dB B 0B 4.26 db Trace 1 | 20,96 cbm 27,99 dbm 7.01d8 3.01d8 4.95 dB 5.91d8 5.41 dB
e — —
L L J L JL J | CEERERE

Date: 17.JUL2020 00.41:21

Date: 17.JUL.2020 00.41:35

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

= Spectrur
Ref Level 30.00 cBm  Offset 11,30 b Ref Level 30.00 cBm  Offset 11,30 b
lo_att 30de  AQT 2ms @ RBW 10 MHz lo_att 30de  AQT 2ms @ RBW 10 MHz
@153 view @153 view
+ 00 ~
\ X
| 5 . =
1E- 1E- -
¥ < N <
| \ . \
1 1
i X
b
N 5 kN
1 N |
A 1 \
CF 782.0 MHz ean Pvir + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19.56 cbm 24,51 dbm 5.35 dB 3.04 dB 4.70 db 4.50 db 5.15 dB Trace 1 | 20.06 cbm 27,63 dbm 7.75 dB 3.16 dB 5.19 dB 5.35 dB 7.19 dB
e — —
L JL J [ CEEREEE N L J1 )| | CEERERE

Date: 17.JUL.2020 00.40:13

Date: 17.JUL.2020 00.41:10

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042237-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 5.00 4.88 - - - - -
Middle CH - - - 4.95 4.90 9.83 9.81 - - -
Highest CH - - - 4.91 4.93 - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.90 - - - - - -
Middle CH - - - 4.94 - 9.85 - - - -
Highest CH - - - 4.90 - - - - - R
TEL : 886-3-327-3456 Page Number : A13-30f 21

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

(=]

pectrum
Ref Level 30.00 Gbm  Offset 11,90 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.59 dbm)| MI[1] 14.99 abBm|
777.59200 MHzZ] 779.90000 MHz
= b . - . ndB 26.00 dB| e ndg 26.00 dBj
w0 [ WY i e : L R S e 4.995000000 MHz| 104 S n o S W A 4.875000000 MHz|
T Q factor 1 155.7] / Q factor A 160.0)
/ 1 \
od ‘ od i -
, \ I, !
BUE! - -10d |
/ | 7 lﬁ
0 ,ﬁ ll o0 i '
o N, / [ \Wa P
a0 — \ — N\ - . / \ WA - N
P 7 7
40 g £ -40 df
Y At
50 df -50 di
60 df -60 o
CF 779.5 MHz 1001 pts M 10.0 MHZ CF 779.5 MHz 1001 pts M
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 777.582 MHz 15.53 dBm ndB down 4.955 MHz ML 779.8 MRz 14.99 dBm ndB down 4.675 MHz
TL 1 776.993 MHz -10.75 dam nds 26.00 dB TL L 777.092 MHz -11.27 dam nds 26.00 d&
T2 1 781.988 MHz -10.43 dém Q factor 155.7 T2 1 7B1.968 MHz -10.58 dBm Q factor 160.0
L I ) - L I ) L

Date: 16.JUL.2020 23.5212

DCate: 16.00L.2020 23:52.00

Middle Channel /

5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .53 aBm)| ™Il 15.40 dBm)|
. 782 25000 MH?Z| 783.49900 MHz
20 20 ™
~ X ndo . 26.00 dB| ndB . 26.00 dB|
04 Ll el A A i 4.945000000 MH_| 104 B ] U, 4.895000000 MHZ]
] q factor 158.2] [ q factor | 160.1]
o4 / i\ 0 di |
f 5&‘ {
-0 d - -10 di
{ \
/ ‘- /
20 d 4 - 20 di /
/ e |
W o A
-an defy ot L - 30 - —
A RV 7 AT P Y o
-40 A0 di
-50 d -50 di
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHZ CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 782.25 MHz 15.93 dBm ndB down 4.545 MHz ML 1 763,499 MHz 15.40 dBm ndB down 4,595 MHz
T1 1 779.542 MHz -10.25 dém nds 26.00 d8 T1 1 779.542 MHzZ -10.76 dBm nds 26.00 da
T2 1 784.488 MHz -9.65 dBm Q factor 158.2 T2 1 764,436 MHz -10.17 dém Q factor 160.1
L I ) - L I ] o

Date: 17.JUL.2020 00.01:50

DCate: 17.00L.2020 00:02.02

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum s
Ref Level 30.00 cBm  Offset 11,30 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,30 dB & RBW 100 kHz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.72 dBm| mili] 14.23 dBm)|
78401000 MHzZ| 782.98200 MHz
20 nds ) 26.00 dB)| ® it ndB 26.00 da|
e J‘.'\,«fvaw‘\-—l""\r"ml 4.905000000 MHZ 04 b Mmoot A m i, Sy 4.925000000 MHZ]
Q factor | 159.4| ; Q factor \ 159.0]
od od
BUE! -10d J
/ / 1
r / 204 / |
20 ,’ 20 J"‘
L]
= = =l
il B R WIS A (P T w
-40d -40 d
50 d -50 di
-60 d 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 784.01 MHz 15.72 dBm ndB_down 4.905 MHz ML 782,082 MHZ 14.23 dBm ndB_down 4,925 MHz
TL 1 782.082 MHz -10.61 dbm ndd 26.00 dB TL L 7B2.062 MHz -11.35 dam n 26.00 dB
T2 1 786.968 MHz -9.96 dBm Q factor 159.8 T2 1 7B6.9BB MHz -12.20 dém Q factor 159.0
—
L U J wa L JU J

Date: 17.JUL2020 00:0314

Date: 17.00L 2020 00:03:02

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 13

Spectrum t"%’ Spectrum l"%’
Ref Level 30.00 dém  Offset 11,30 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.90 dBm| 17.55 dBm|
" 1 780.9610 MHzZ| ) 785.8960 MHz
= - , ndp - 26.00 dB « 26.00 dB
~roa e A | PR A e, |
04 :0 \ ©.830000000 MHz 104 ©.810000000 MHz
b Q factor | 79.4 b 80.1
/
08 " 0 b :
Y § i}
-10 dam - : -10 dam — -
! \ / \
20 dBm - — 20 dem -
I, g - 7 .
& — ) e,
-30 dBm 7 — -30 dBm
7/ s A ™
-40 dBm -40 dBm £
e e
| S5 dEm— o dim—]
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.951 MHz 16.90 dBm ndB down 9.53 MHz ML 1 785596 MHz 17.55 dBm ndB down 3.61 MHz
T1 1 777.145 MHz -9.55 dem ndé 26.00 dB T1 1 777.125 MHz -8.71 dém ndé 26.00 d8
T2 1 786.975 MHz -9.27 dBm  factor 79.4 T2 1 7B6.935 MHz -8.28 dBm  factor 80.1
L L J - L JL J
Date: 17.JUL.2020 002200 Date: 17.00L.2020 00:21.43

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

pectrum [
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@17k Max
13.91 dBm|
780.63900 MH?Z|
= 26.00 dB
LN R 4.895000000 MHz
10 d - 189.5
!
0 di
BUE!
20 d ;
=0 A [T I T
0 gon— L
e
S
60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 780.638 MHz 13.91 dém ndB down 4.655 MHz
T1 1 777.062 MHz -12.01 dém ndé 26.00 dB
T2 1 781.958 MHz -11.57 dém  factor 159.5
L L J

Date: 17.JUL.2020 00:11:42

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum t“‘? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 11,90 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,90 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.12 dBm| ™Il 14.73 dBm|
783.40900 MHzZ| 782.5790 MHz
= nda Ml 26.00 dB)| @ ndB 26.00 dB|
e " , 5 N NP 5
g vt AR AR NPy 4.935000000 MHz 104 o St 0.850000000 MHz
i Q factor | 158.7 / Q factor i\ 79.4)
{ | { \
od od 7 \
} !
i 12 di
-0 ¥ -10
\ |
20 d 20 di —
| 1, - |
:3}(‘ Al Mt \ A - L
o U T v A / | N
-40 df -40 df =
50 E0aEme=
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.408 MHz 14.12 dBm ndB down 4.935 MHz ML 7B2.579 MHz 14.73 dBm ndB down 9,85 MHZ
T1 1 779.522 MHz -12.10 dam nds 26.00 d8 T1 L 777.085 MHz -11.31 dam nds 26.00 d8
T2 1 784.458 MHz -12.23 dém  factor 158.7 T2 1 7B6.935 MHz -11.84 d8m  factor 75.4
L L J - L JL J [
Date: 17.JUL.2020 00.16:36 Date: 17.00L.2020 00:33.48
pectrum LE}“

Ref Level 30.00 cBm  Offset 11,30 dB & RBW 100 kHz
o att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

MiL1]

4.895000000 MHz

14.71 dBm)|
78525900 MHz
26.00 dB|

160.4)

Ve
-30
el N ]
40 d
50 df
-6 df
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 785.259 MHz 14.71 dBm nd@ down 4.895 MHz
T1 1 782.052 MHz -11.17 dam nd8 26.00 dB
T2 1 786.948 MHz -11.17 d8m Q factor 160.4
L I 4 -

Date: 17.JUL2020 00:17:-12

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. :

FG042237-02B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.50 - - - -
Middle CH - - - - 4.49 4.50 9.01 8.99 - -
Highest CH - - - - 4.48 4.51 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - - - - -
Middle CH - - - - 4.48 - 9.05 - - -
Highest CH - - - - 4.50 - - - - R
TEL : 886-3-327-3456 Page Number D A13-7 of 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.05 dBm| ™Il 15.10 dBm)
20 . 777.91200 MHZ| - 779.15000 MHz
T i Occ By 4.495504496 MHz , v Oce By 4.495504496 MHz
04 oy LA AN A ] 10 d A v A B SeoyP
0 di 0
) ) ; / \
- : -10 ] T
20 d / 20 d 7 \l,
a0 S A - - 30 - n SN AN
! e p ‘ A
-40 e 40 dpmrerL”
e -
-50 d -50 di
-60 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 777.912 MHz 15.95 dBm ML 779.15 MHz 15.18 dBm
TL 1 777.25225 MHz 11.09 dem Oce Bw 4.495504496 MH2 T1 1 777.26224 MHZ 10.01 dBm oce Bw 4. 495504496 MHZ
T2 1 781.74775 MHz 11.31 dBm T2 1 781.75774 MHz 8.69 dbm
( X ] C i ] =
Date: 16.JUL.2020 235135 Date: 180012020 23:51.48
ectrum 2 i
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.50 aBm ™Il 15.24 dBm|
0 " 780.69100 MH?Z| - 781.99100 MHz
Occ B 4.485514486 MHz A 4.495504496 MHz
et Vi O P —
04 \ v s i 104 ﬂ\ AT
od 0d
I \ !
BUE! ¢ \ -10d
20 d / 20 di
[ !
a0 J 1 -
PPy Bl Vi T
=40 di
-50 d -50 di
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 780.681 MHz 15.90 dBm ML 7EL391 MHz 15.24 dBm
TL 1 779.76224 MHz 10.57 dém Oce Bw 4.485514486 MHz T1 1 779.74226 MHzZ 10.83 dBm oce Bw 4. 495504496 MHZ
T2 1 784.24775 MHz 10.89 dBm T2 1 784.23776 MHZ 9.87 dbm

L )

Date: 17.JUL.2020 00.0226

L I

DCate: 17.00L.2020 00:0214

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L I

Date: 17.JUL2020 00:0237

pectrum s
Ref Level 30.00 GBm  Offset 11,30 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 16.34 dBm) MiL1] 15.80 dBm)
2 o 705.39900 MHz o 78415000 MHz
T1 - e Bre T2 4.475524476 MHz b Oce Bw 4.505494505 MHz|
104 o M s Ven ey e ikl it M A 104 L D N e A T Ay L v
I 1 ] Y
! 1
ad / L 0 d : \
/ \ / \
104 \ 10 d
] \ f \
20 d \‘ 20 di IF \\
,u
/ i L / [N
. v et Serirn o] R Bl
-40d
50 df 50 d
-6 df -60 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 785,338 MHz 16.34 dam ML 7B4.15 MHz 15.80 dam
T 1 782.27223 MHz 11.34 dBm Oce Bw 4,475524476 MHz TL L 782.25225 MHz 9.68 dBm Oce Bw 4,505494505 MHz
T2 1 786.74775 NHz 11.60 dam T2 1 786, 75774 MHZ 7.91 darm
—

L U

Date: 17.00L2020 00:0260

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

Spectrum t"é“ Spectrum [“5“
Ref Level 30.00 dém  Offset 11,30 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.20 dBm| ™Il 19.12 dBm|
2008 M 779.6820 MHzZ| 2048 M1 784.7570 MHz
~ ~ N s 2 0.010980011 MHz o .‘{ £8.001008991 MHz
_}.J v ] RER ‘E PR BIPOVRN SN P TN A? T
10 d + 10 d
7 \
LEE f’ | 0 e [ |
| | \
/ \
-10 dBm T -10 dBm |
] \ / \
20 dem — — 20 dem Vi ==
- o e
30 dBm - -30 dBm -
/ AN / L
-40 dBm —- -40 dBm /’
A hal PN
SUrdem 50 dBm
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 779.682 MHz 18.28 dBm ML 1 764,757 MHz 19.12 dBm
T1 1 777.5445 MHz 11.76 dBm Occ Bw 9.010985011 MHz T1 1 777.5245 MHz 9.45 dBém Occ Bw 8.991008991 MH2z
T2 1 785.5554 MHz 12.83 dBm T2 1 786.5155 MHz 10.52 dBm
[ ) ) T wa [ )i ) QI e
Date: 17.JUL.2020 00.21:26 Date: 17.00L.2020 00:21.37

TEL : 886-3-327-3456 Page Number 1 Al3-90f 21
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

pectrum

Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz

lo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 14.85 dBm
780.25900 MHz
foce By 4.475524476 MHz,

s Aol e e .72

10 d g -

Anll

40 d -
rrrime ™
£0 d

60 df

CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 780.258 MHz 14.85 dBm
T1 1 777.26224 MHz 8.30 dBm Occ 8w 4.475524476 MHz
T2 1 781.73776 MHz .87 dbm

L L J

Date: 17.JUL.2020 00:11:30

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

carum [ ectrum | [=
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.78 dBm| ™Il 15.96 dBm|
0 ) 78292900 MHZ| - . 781.4410 MHz
Gic B 4.475524476 MHz X 050949051 MHz
T o B ST PRV
10 d Ya SN AN LV, - 10 d ‘r\f wonf s
/
od 7 od {
10 d 4 10 di /
f \ | \
/ I\ ! |
20 d - 20 di
/ \ / s
- . n - -30 e Vo :
St S f e
-40 d
o
50 df 5T -
-60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 782.920 MHz 13.78 dém ML 7EL.441 MHz 15.95 dBm
T1 1 779.77223 MHz 8.04 dBm oce Bw 4. 475524476 MHz T1 1 777.5045 MHz 10.12 dBm oce Bw 9.050949051 MHZ
T2 1 784.24775 MHz 7,48 dém T2 1 786.5554 MHz 10.08 dBm
L L J - L JL J [
Date: 17.JUL.2020 00.16:48 Date: 17.00L.2020 00:33.34

Highest Channel / 5MHz / 64QAM

pectum | =
Ref Level 30.00 cBm  Offset 11,30 dB & RBW 100 kHz
o att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 14.12 dBm|
20 78624800 MHZ|
occBw ML 4.495504496 MHZ,
104 BN DS e =
) |
|
|
T
\
i
e v
50 d
-60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 786.248 MHz 14.12 dBm
TL 1 782.25225 MHz 8.18 dém Occ Bw 4.495504456 MHz
T2 1 785.74775 MHz 9.23 dém
L JL J o

Date: 17.JUL2020 00:17:00

TEL : 886-3-327-3456 Page Number 1 A13-10 of 21
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

im k= Sl.J ur
Ref Level 30.00 dBm  Offset 11,30 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PAES
20 dbie —BBURIOUS | INE ABS ‘ pAkS 20 dbipe—$LURLANS | INE ABS D l
10 dem ! 10 dem M
ode H 0 dem
[ N
10 dam — ’ i -10 dem —} } !
20 dBm ] -20 dBm t
|
SPURIOUS_LINE_ABS f \ | SPURIOUS_LINE_ABS_ / ‘1\
-40 dBm NPAN 40 dBm / _/
-50 dBm ( T -50 dBm ey i
S0.d8m ; G098 .
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |([Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 773,44755 MHz -61.11 dem —26.11 db 763.000 MHZ 775.000 MAz 6.250 kHz 767 50150 MHz 6121 dbm 2621 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,83571 MHz -47.75 dém -34.75 de 775.000 MHz 775.900 MHz 100,000 kHz 77573771 MHz -49.09 dBm 36,09 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99525 MHz -51.20 dém -38.20 dB 775.000 MHz 776.000 MHz 30.000 kHz 77504650 MHz 53.89 dbm 40.69 B
776.000 MHz 788.000 MHz 100.000 kHz 777,34665 MHz 21.00 dBm -9.00 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 21.21 dBm -8.79 d8
788.000 MHz 788,100 MHz 30.000 kHz 788,07228 MHz -53.87 dem -40.87 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,00165 MHz -50.66 dBm -37.66 dB
788.100 MHz 793.000 MHz 100,000 kHz 791,87657 MHz -43.47 dém -36.47 dB 788 100 MH= 783.000 MHz 100,000 kHz 788 12602 MHz 47.23 dBm 2423 de
753.000 MHz B06.000 MHz 6.250 kHz 798.29221 MHz -61.02 dém -26.02 dB 793.000 MHz 806.000 MHz £.250 kHz 804.87662 MHz -61.00 dBm -26.00 dB
Y
J - il e

Date: 18,JUL.2020 23:58:57

Date: 17.JUL.2020 00:09.56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:u] o
= Sp ur
Ref Level 30.00 dBm  Offset 11,30 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avgPwr
Limit ¢heck PABS Limit ¢heck PARS
20 dbie—$PURIOUS | INE ABS paks 20 ghipe—$RURIOUS | INE ABS D
10 dem 10 dBm
ode 0 dBm ‘l
-10 dem = ! ‘l -10 dBm — \
-20 dem } t -20 dBm -
| l
n an [ L e |
SPURIOUS_LINE ABS \\\ | SPURIOUS_LINE_ABS Ny
-40 dBm \'L-T- -40 dBm = T
-50 d8m l t 50 dBm r
s50.deim == || I |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _PoweraAbs | ALimit Range Low RangeUp | REBW | Frequency | _PowerAbs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 774.86214 MHz -58.76 dém -23.76 d 763.000 MHz 775.000 MHz 6.250 kHz 772.8B412 MHz -61.19 dbm -26.19 de
775.000 Mz 775.900 MHz 100.000 kHz 775.88555 Mz -38.75 dBm E5.75 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.86179 MHz -48.65 dBm -35.65 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.97018 MHz -42.71 dBm -29.71 dB 775,900 MHz 776.000 MHz 30.000 kHz 77500915 MHz 5320 dbm 20.20 db
776.000 MHz 788,000 MHz 100,000 kHz 779,72228 MHz 5.68 dBm -23.12 d& 776,000 MH= 783000 MHz 100.000 kHz 285 16484 MH= = 20 dbm 2330 dB
788.000 Mz 786,100 MHz 30.000 kHz 786.04331 Mz -49.57 dBm -36.57 db 788.000 MHz 788.100 MHz 30.000 kHz 788.08546 MHz -40.61 dBrm -27.61 dB
788.100 MHz 793.000 MHz 100,000 kHz 786, 45490 MHz -45.17 dém -32.17 d& 788.100 MHz 793,000 MHz 100.000 kHz 788,10245 MHz -36.25 dBm -23.25 dB
793.000 MHz 806.000 MHz 6.250 kHz £02.30519 MHz -61.05 dBm -26.05 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -60.43 dBm -25.43 dB
Y
)i - il ™)

Date: 16,JUL.2020 23:53:52

Date: 17.JUL.2020 00:04.54

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG042237-02B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

P m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Sp
Ref Level

ur

30.00 dém

SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Date: 18,JUL.2020 23:57:14

Date: 17.JUL.2020 00:08:16

@1 AvgPwr [@1 avgPwr

Limit §heck PARS Limit Gheck PARS

20 dbie—RBURIOUS | INE ABS ] PAKS 20 dbipe—$RURIONS | INE ABS DA |‘

10 dem ” 10 dBm J‘l

" !\! o i

-10 d8m — J l -10 dem: — J‘ l

-20 dBm - l‘ -20 dem |f T

SPURIDUS_LINE_ABS I | SPURIDUS_LINE_485 j 1

~40 / \\& 40 dBm ,,/’ \\

-50 dBm r-‘ ] -50 dem Lot lh'

508 = o048 1

Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[ Start 763.0 MHz 7007 pts Stop 806.0 MHzZ

issi Spurious Emissions

Mw | _Rangeup | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 771.28971 MHz -61.11 dém -26.11 dB 763.000 MHz 775.000 MAz 5.250 kHz 770.25874 MAz -61.00 dBm -26.00 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.82223 MHz -44.43 dém -31.43 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,73501 MHz -49.14 dBm -36.14 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99416 MHz -49.95 dBm -36.95 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.85430 MHz “53.84 dBm 20,84 di
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 20.19 dém -9.81 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20.31 dBm -9.69 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.09436 MHz -53.75 d&m -40.75 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00215 MHz -47.07 dBm -34.07 dB
788.100 MHz | 793,000 MHz 100,000 kHz 790,98077 MHz -49.48 dbm -36.48 dB 788,100 MHz | 793,000 MHz 100,000 kHz 788,10245 MHz -43.47 cBm -30.47 dB
753.000 MHz 205.000 MHz 5.250 kHz 800.25325 MHz -60.88 d&m ~25.89 db 793.000 MHz 806.000 MHz 6.250 kHz 802.29221 MHz -60.91 dBm -25.91 db

T
I [ il ) wa

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Sp
Ref Level

ur

30.00 dém

SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvoPwr [@1 avgPwr
Limit dheck PABS Limit ¢heck PABS

20 dbife—teuRlOUS | INE Aps pAKS e e —-

10 dem 10 dBm

oda 0dem ‘

-10 dém - } “ -10 dem — \

-20 dBm J l -20 dBm fl \

SPURIDUS_LINE ABS _j g | SFURIOUS_LINE_aBS_ ’ \\

-40 dBm 40 dem f

50 dam r } 50 dém I_.

50,48 60 HBm j

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

purious Emi Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PoweraAbs | ALimit Rangelow | Rangeup | REBW | Frequency | _PowerAbs | ALimit
762,000 MHz 775.000 MHz 6,250 kHz 77482617 MHz -59.74 dBm -24.74 dg 763.000 MHz 775.000 MHz 6.250 kHz 766,32667 MHz -61.02 dBm -26.02 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -42.27 dém -29.27 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.81234 MHz -48.71 dBm -35.71 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99575 MHz -46.24 dBm -33.24 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.07777 MHz ~53.21 dbm -a0.21 de
776.000 MHz 788,000 MHz 100.000 kHz 780 46553 MHz 5.77 dBm -24.23 dB 776.000 MHz 785.000 MHz 100.000 kHz 785.46454 MHz 5.62 dBm -24.38 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.08007 MHz -48.32 dBm -36.32 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01144 MHz -41.35 dBm -28.35 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.26399 MHz -44.88 dém -31.88 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -37.12 dBm -24.12 dB
793.000 MHz 806.000 MHz 6.250 kHz 80487662 MHz -60.97 dém -25.97 dB 793.000 MHz 806.000 MHz 6.250 kHz 703.08442 MHz -60.65 dBm -25.65 dB

T
I [ il ) wa

Date: 18,JUL.2020 23:55:33

Date: 17.JUL.2020 00:06:35

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 13 /5MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

P m o) (| Sp. ur
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PABS Limit heck PAES
20 dbie —BBURIOUS | INE ABS paks 50 dhipe—$BURIOUS JINE ABS DA
10 dem: ” 10 dém Jnl
o ds H 0 dem “
-10 dBm — i \ -10 dem - ’ l
-20 dBm J ]| 20 dem ’ l
SRURIGUS_LINE_ABS f \l | SPURIGUS_LINE_aBS_ 1
-40 dBm : -40 dBm / L\
-50 dam r | 50 dem ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz || Start 768.0 MHz 7007 pts Stop 806.0 MHz
puri Emissil Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 76901199 MHz -60.92 dBm -25.92 db 763.000 Mz 775.000 MHz 6.250 kHz 771.16983 MHZ 61,26 dbrm 26.26 0B
775.000 MHz 775,900 MHz 100.000 kHz 77580326 MHz -48.61 dBm -35.61 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.33671 MHz 49,02 dbm 36.02 dB
775.900 MHz 776.000 MHz 30.000 kHz 77597587 MHz -52.93 dBm -39.93 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96339 MHz 53.50 dbm 40.90 B
776.000 MHz 788.000 MHz 100.000 kHz 777,34865 MHz 18.96 dBm -11.04 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.11 dBm -10.99 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.03412 MHz -53.82 dBm -40.82 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04041 MHz -51.39 dem -38.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.94930 MHz -43.44 dBm -36.44 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 11713 MHz ~47.77 B 477 de
J93.000 Mz 506,000 MHz 5.250 kHz 796.26623 MHz -60.89 d&m ~25.99 B 793.000 MHz 806.000 MHz 6.250 kHz 802,52507 MHz -60.93 dam -25.93 dB

]" 1

Date: 17.JUL.2020 00:15:04 Date: 17.JUL.2020 00:20:33

- X

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectrum x| spectrur
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775.900 MHz 776.000 MHz 30.000 kHz 775.92023 MHz -53.12 dBm -40.12 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.97388 MHz 53.50 dBm 20,90 dB
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30.000 MHz 763.000 MHz 100.000 kHz 736.44203 MHz -58,00 dbm -45.00 dB 30,000 MHz 763.000 MHz 100.000 kHz 2£7.29960 MHz -53.20 dBm -46.20 dB
806.000 MHz 1.000 GHz 100.000 kHz 973.48376 MHz -57.87 dbm -44.87 dB 806.000 MHz 1,000 GHz 100.000 kHz 961.84958 MHz -57.86 dBm -44.86 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -46.36 dBm -33.36 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -46.99 dBm -33.89 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99735 GHz -43,38 dBm -30.38 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98135 GHz -43.25 dBm -30.25 dB
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30,000 MHz 763.000 MHz 100.000 kHz 253.27011 MHz -59.04 dBm -46.04 dB 30,000 MHz 763.000 MHz 100.000 kHz 695.04823 MHz -59.23 dém -46,23 dB
806.000 MHz 1.000 GHz 100.000 kHz 965.72764 MHz -57.96 dBm -44,96 dB 806,000 MHz 1.000 GHz 100.000 kHz 973.38681 MHz -57.96 dém -44,96 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.83 dBm -33.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -47.67 dBm -34.67 dB
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30.000 MHz 763.000 MHz 100.000 kHz 2E9.13118 MHz -59.07 dbm ~46.07 dB 30,000 MHz 763.000 MHz 100.000 kHz 247.04273 MHz -53.12 dBm -46.12 dB
806.000 MHz 1.000 GHz 100.000 kHz 964.85507 MHz -57.96 dbm -44.96 dB 806.000 MHz 1,000 GHz 100.000 kHz 995.39480 MHz -57.84 dBm -44.84 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.07 dBm -33.07 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -46.94 dBm -33.94 dB
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30,000 MHz 763.000 MHz 100.000 kHz 252.90380 MHz -59.23 dBm 46,23 dB 30,000 MHz 763.000 MHz 100.000 kHz 705.30510 MHz -59.02 dém -46,02 dB
806.000 MHz 1.000 GHz 100.000 kHz 992.29235 MHz -57.77 dBm -44.77 dB 806,000 MHz 1.000 GHz 100.000 kHz 945.85257 MHz -57.72 dém -44.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -46.55 dBm -33.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65511 GHz -46.62 dBm -33.62 dB
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30.000 MHz 763.000 MHz 100.000 kHz 2E0.33958 MHz -59.00 dBm —46.00 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E4.75787 MHz -53.22 dBm -46.22 dB
806.000 MHz 1.000 GHz 100.000 kHz 991.32284 MHz -57.87 dbm -44.87 dB 806.000 MHz 1,000 GHz 100.000 kHz 993.45577 MHz -58.04 dBm -45.04 db
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; . (S —
-50 dém
-70 dB
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 259.49750 MHz -59.19 dBm 46,19 dB
806.000 MHz 1.000 GHz 100.000 kHz 944.78011 MHz -58.00 dBm -45.00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56461 GHz -47.66 dBm -34.66 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99435 GHz -43.28 dBm -30.28 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-19 of 21



ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PARS
10 éd”\" sPURIOUS. INE_ABS PABS
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm
I
-50 dBm
Ao
20 dB
-80 dBm
-90 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 371.22414 MHz -59.11 dBm —46.11 dB
806.000 MHz 1.000 GHz 100.000 kHz 960.17341 MHz -57.83 dbm -44.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96976 GHz -48.23 dBm -35.23 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.98335 GHz -43.23 dBm -30.23 dB
il
LU

L JL J

Date: 17.JUL.2020 00:39.28

TEL : 886-3-327-3456 Page Number 1 A13-20 of 21
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042237-02B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0196
40 Normal Voltage 0.0086
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0124
0 Normal Voltage 0.0155

-10 Normal Voltage 0.0054 PASS
-20 Normal Voltage 0.0248
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0084
20 Normal Voltage 0.0000
20 Battery End Point 0.0097

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-210f 21




ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 5.07 4.17 5.83
Middle CH 3.83 5.10 5.57 5.83 PASS
Highest CH 3.36 5.48 4.87 6.06
Mode LTE Band 66 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.49 6.52 - -
Middle CH 7.07 6.55 - - PASS
Highest CH 6.43 6.52 - -
TEL : 886-3-327-3456 Page Number : A66-1 of 58

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 66 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 22, JUL.2020 16:50.25

L L

Date: 22.JUL.2020 16:50.40

spectrum b spectrum

Ref Level 00 dém  Offset 12.30 d& Ref Level 00 dém  Offset 12.30 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz

@153 view (@153 view

00 L 00

|
e \ e
y \ y
1EA 1E-L 4
< { <
| \i 3
1 1
I\

1 1 t

CF 1.72 GHz i ean Pvir + 20.00 dB CF 1.72 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000

Mean | poak | crest | 0% 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 17.22 dbm 20,67 dbm 3.65 dB 2.55 dB 3.54 dB 3.62 dB 3.66 dB Trace 1 | 18,95 cbm 24,56 dbm 5.51d8 2.58 dB 4.43 dB 5.07 dB 5.42 dB

—_— S —
JL [ CEEREEE N BRRREEEE e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,30 d& Ref Level 30.00 dém  Offset 12,30 d&

o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz

@153 view (@153 view

s

o o

0o | 0o —

\ 3
‘\ A\ ‘\
y \ y
1E- 1E-
3
\ } \
\\ \
1 1
Lt
] : -
CF 1.745 GHz i ean Pvir + 20.00 dB CF 1.745 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% 19 | | Mean | poak | crest__ | 0% | 195 | 0% | p.01%

Trace 1 | 1751 cbm 21,34 dbm 3.83 dB 2.93 dB 3.77 dB Trace 1 | 1866 bm 24,70 dbm 5.84 dB 2.43 dB 4.35 dB 5.10 dB 5.59 dB
—_— B
L L L L J BRRREEEE e

Date: 22, JUL2020 16.50.51

Date: 22 JUL.2020 16:51.02

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,30 d& Ref Level 30.00 dém  Offset 12,30 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz lo_at 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
) =
. - =
0.0 1 0.0 =
55 X o
y \ y
1E- 1E-
N i\ \
1 1 -
\ \ \
CF 1.77 GHz i ean Pvir + 20.00 dB CF 1.77 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 17.23 dbm 20,59 dbm 3.35 dB 2.36 dB 3.30 dB 3.36 dB 3.36 dB Trace 1 | 1562 cbm 25,60 dbm 5.5 dB 2.58 dB 4.58 dB 5.48 dB 5.14 dB
—_— — S —
L JL CERRREE ] L JL ] BRRREEEE e

Date: 22 JUL2020 165113

Date: 22 JUL2020 165124

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: AB6-2 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 66 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

spectrum b spectrum
Ref Level 00 dém  Offset 12.30 d& Ref Level 00 dém  Offset 12.30 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
s
o
0.0 0.0 -
N :
1E 1E |
164 & = E 5,
1 1€ i
CF 1.72 GHz i ean Pvir + 20.00 dB CF 1.72 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 17.96 cbm 22,13 dbm 4.16 dB 2.96 dB 4.14 db 4.17 db 4.20 db Trace 1 | 19.04 cbm 2526 dbm 5.22 dB 3.16 dB 5.01d8 5 5.12 dB
—_— B
L JL [ CEEREEE N L J1 )| | CEERERE

Date: 22 JUL.2020 16:49.10

Date: 22, JUL2020 16.48.21

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,30 d& Ref Level 30.00 dém  Offset 12,30 d&

o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz

@153 view (@153 view

s o

e
o o =
00 00
5
. N s
y \ y

1E- 1E- i

1 1 \

1 1 |

:: :: i

CF 1.745 GHz i ean Pvir + 20.00 dB CF 1.745 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000

Mean | poak | crest | 10% 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 17.44 dbm 23,00 dbm 5.55 dB 3.04 dB 5.46 dB 5.57 dB 5.59 dB Trace 1 | 1853 cbm 2526 dbm 5.33 dB 3.07 dB 5.01d8 5.83 dB 5.14 dB

—_— — S —

L JL AR L J1 )| | CEERERE

Date: 22 JUL2020 16.49.33

Date: 22 JUL2020 16.49.51

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,30 d& Ref Level 30.00 dém  Offset 12,30 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz lo_at 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
Y
0.
1E- 1E4 T
5 i 5
N | \
1€ 1€ 3
\\
| \ | \
CF 1.77 GHz i ean Pvir + 20.00 dB CF 1.77 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1760 cbm 22,66 dbm 4.85 dB 2.70 dB 4.76 db 4.57 db 4.57 db Trace 1 | 1B.ELcBm 2596 dbm 7.15 dB 3.07 dB 5.10 dB 5.06 dB 5.72 dB
—_— S —
L JL [ CEEREEE N L J1 )| | CEERERE

Date: 22.JUL.2020 16:50.02

Date: 22 JUL.2020 16:50.14

TEL : 886-3-327-3456 : A66-3 of 58

FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 66 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

ectrum

=)

Ref Level 30.00 dém  Offset 12.30 o8
lo_Att 30 B AQT 2 ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 12.30 o8
lo_Att 30 B AQT 2 ms @ RBW 20 MHz

(@152 view

(@152 view

0,
0,0 5 — 0,0 —
. S N 5
R AN
1E \ 1E-
N N
X \
[CF 1.72 GHz Maan Pwr + 20.00 dB [CF 1.72 GHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean Peak |  crest | | 104 | 0.a% | 0010 | Mean | Peak |  crest | 0% | 104 | 0.a% | 0010 |
Trace 1 [ 17.74 dem | 24.54 dBm 6.7% 0B 5.43 db 6,43 db .76 0B Trace 1 | 15.31dem | 27.26 dBm 7.95 db 3.13d8 513 dB 6,52 db 7.3% db
[ il [
L J)e J L J)e J i v

Date: 5.AUG.2020 06:36.25

Date: 5.AUG.2020 06:37.26

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dam  Offset 12.30 d@
Att 30 B AQT 2 ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dam  Offset 12.30 d@
lo_Att 30 B AQT 2 ms @ RBW 20 MHz

(@152 view

(@152 view

00

lcF 1.745 cHz

Maan Pwr + 20.00 dB

‘ X
lcF 1.745 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 130000

Complementary Cumulative Distribution Function samples: 130000

Mean Peak crest | 0% | 104 | 0.9 | 0.010% Mean | Peak |  crest | 0% | 104 | 0.a% | 0010 |
Trace 1 | 17.46 dem | 24.95 dBm 7.53 db 3.23 d8 5.74 dB 7.54 db Trace 1 | 15.28 dem | 26.99 dBm 7.71 0B 3.01d8 5.13 db 6,55 db 7.42 db
i | il |
JL J JL J WHRERIAED e

Date: 5.AUG.2020 06:37.39

Date: 5.AUG.2020 06:37.57

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dam  Offset 12.30 d@
Att

Spectrum

Ref Level 30.00 dam  Offset 12.30 d@

| 30 dB_AQT 2ms & RBW 20 MHz o att 30 dB_AQT 2ms & RBW 20 MHz
@153 view @153 view
00 = 00
8 5 -
| AN
1E- - 1E- -
| | %
| N | N
X X
[CF 1.77 GHz Maan Pwr + 20.00 dB [CF 1.77 GHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean Peak |  crest | 0% | 104 | 0.a% | 0010 | Mean | Peak |  crest | 0% | 104 | 0.a% | 0010 |
Trace 1 | 17.37 dem | 23.94 dBm .47 0B 2.61d8 533 db .45 0B Trace 1 | 15.16 dem | 27.23 dBm .07 dB- 3.10 d8 5.16 d& 6,52 db 7,46 db
[ [
L JL J L JL J

Date: 5.AUG.2020 06:36.08

Date: 5.AUG.2020 06:38:21

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-4 of 58




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042237-02B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.22 1.23 3.05 3.05 4.91 4.92 9.85 9.73 | 14.48 | 14.24 | 19.14 | 19.18
Middle CH 1.22 1.22 3.02 3.01 4.91 4.95 9.71 9.63 | 14.39 | 14.45 | 19.38 | 19.10
Highest CH 1.22 1.23 3.00 3.06 4.97 4.94 9.75 9.75 | 14.36 | 14.33 | 19.06 | 18.98

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.22 - 3.02 - 4.84 - 9.73 - 14.42 - 19.14 -
Middle CH 1.23 - 3.04 - 4.99 - 9.93 - 14.45 - 18.98 -
Highest CH 1.22 - 2.97 - 4.85 - 9.69 - 14.48 - 19.14 -

TEL : 886-3-327-3456 Page Number : AB6-5 of 58

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 66

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

rum o

pe:
Ref Level 30.00 dém  Offset 12,30 db & RBW 30 kHz Ref Level 20,00 dém  Offset 12,30 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 13.48 dBm| ™Il 13.45 dBm)|
1.71040630 GHz 1.71070560 GHz
= I'I‘ ndB 26.00 dB| « I ndB 26.00 dB)|
A et . 1.222400000 MHz| P - £ 1.230800000 MHz|
04 Arme A 10 d = A
I Qfactdf T} 1399.2 I a factor 7\ 1389.9)
0 di 0
] j
~10d s
/
20 d +
- A ey TV LAY
4nd AEanL Y
50 df -50 di
60 d -60 db
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17104063 GHz 13.48 dBm o down 1.2224 MHz ML 1.7107058 GHz 13.45 dBm ndB down 1.2308 MHz
TL 1 1.7100874 GHz -12.57 dém ndé 26.00 dB TL 1 1.7100874 GHz -12.67 dém ndé 26.00 d8
T2 1 17113098 GHz -12.13 dém Q factor 1399.2 T2 1 1.7113182 GHz -12.52 dém Q factor 1389.9

L ) ]

Date: 22 JUL2020 16:34.32

L I ]

DCate: 22 0012020 16:34.44

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum &2 pectrum i
Ref Level 30.00 dém  Offset 12,30 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12,30 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 3.39 dBm| ™Il 13.53 aBm|
1.74546710 GHz 1.74500280 GHz
= ndB II 26.00 dB| @ ¥ ndB 26.00 dB|
104 £ i) A o B 1.222400000 'VIHz 104 A s Bgmw'-\ﬂn\ 1.222400000 'V!Hz
i Q factor i 1427.9| L/ Q factor 1427.5)
od 4 2 0 ] I
- T 2
BUE! 5 2 -10d hel
¥ ¥
20 d f \w 20 d i \
/ \ / \
o A .45 e —
e \J
-0 d -40 d
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17454671 GHz 13.39 dBm ndB down 1.2224 MHz ML 1.7450028 GHz 13.53 dBm ndB down 1.2224 MHz
T1 1 1.7443874 GHz -12.55 dam nds 26.00 d8 T1 1 1.7443874 GHz -12.48 dém ndé 26.00 d8
T2 1 17456098 GHz -12.59 dém Q factor 1427.9 T2 1 17456098 GHz -12.23 dém Q factor 1427.5
L I ) - L I ] o

Date: 22, JUL2020 16.35:21

Date: 22 0012020 16:35:33

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

pectrum v
Ref Level 30.00 GBm  Offset 12,30 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 12,30 db @ RBW 30 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 13.29 dbm| MiL1] 13.43 dBm|
1.77907620 GHz 177906780 GHz,
20 r"l ndg 26.00 dB| 2 H' ndg 26.00 dBj
04 YN o Nr“"‘”‘ 1222400000 MHZ 104 ool B a L, BU v 1.230800000 MHz|
afactor 1455 4] 7 Qfactor 1445.5]
od 0
/ Yo o
-0 d v -10 di +
| !
20 d LS 20 di /
/ \ n e
-0 e e e Al -
T N v i
-4l -40 df
50 df 50 d
-6 df -60 di
CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 17793 GHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 1.7790762 GHz 13.29 dam nd8 down 1.2224 MHz ML 1.7790678 GHz 13.43 dam nd8 down 1.2308 MHz
T 1 17786902 GHz -12.45 dm nd8 26.00 dB TL L 17796874 GHz -12.65 dbm n 26.00 d8
T2 1 17799126 GHz -12.48 dam qQ factor 1455.4 T2 1 17799182 GHz -12.71 dam qQ factor 1445.5
—

L I ]

Date: 22.JUL 2020 16:3610

L U ]

Date: 22 UL 2020 16:36.22

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-6 of 58




e%FCC RADIO TEST REPORT Report No. : FG042237-02B

SPORTON LAB.

LTE Band 66

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 12,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,30 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.25 dBm| ™Il 14.74 aBm|
1.71127220 GHz 1.71242910 GHz
= T ndB 26.00 dB| « nds '} 26.00 dB)|
04 o A 3.050900000 MHZ 104 el RV - e NN 3.045000000 MHZ]
7 Q factor 560.9) F, Q factor \ 562.4
0d § ool !
/ "
-10d L ; i0d 15
/ \ \
20 di
e N Y
- 4 e 5 / L
L e
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17112722 GHz 14.25 dBm ndB down 3.0509 MHz ML 17124281 GHz 14.74 dBm ndB down 3,045 MHz
TL 1 1.7099595 GHz -12.01 dém ndé 26.00 dB TL 1 1.7099715 GHz -11.32 dém ndé 26.00 d8
T2 1 17130105 GHz -12.07 dém Q factor 560.9 T2 1 1.7130185 GHz -10.99 dém Q factor 562.4
L I ) - L I ) L

Date: 22.JUL.2020 16:37.00 DCate: 220012020 16:37.12

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 12,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,30 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.76 dBm| ™Il 19.67 aBm|
1.74552150 GHz 1.74506590 GHz
= 26.00 dB| @ i ndB 26.00 dB|
0 R R DY - N 3.021000000 MH| e PR, W S v 3.009000000 MH|
7 Q factor 577.8] 7 Q factor \ 580.0}
/ 4
04 od !
T
BUE! / -10d f
/ /
20 d - 20 di
/ \ B / N\ -
) - Y X =
-~/ AN \
- |~ ] v
o dsmn}
50 df 50 di
-60 df -60 di
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1,745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17455215 GHz 14.76 dBm ndB down 3.021 MHz ML 1.7450859 GHz 14.67 dBm ndB down 3,009 MHz
T1 1 1,7434835 GHz -11.45 dam nds 26.00 d8 T1 1 1.7434955 GHz -11.20 dém nds 26.00 da
T2 1 17465045 GHz -11.45 dém Q factor 577.8 T2 1 17485045 GHz -11.42 dém Q factor 580.0
L I ) - L I ] o

Date: 22, JUL.2020 16:37.49 DCate: 220002020 16:38.01

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

rum pectrum
Ref Level 30.00 dém  Offset 12,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,30 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.55 dBm| ™Il 15.22 aBm)|
1.77950700 GHz 1.77960890 GHz
= ndB 26.00 dB| @ ndB 'L\' 26.00 dB|
g N P e T 2l 2.997000000 MHz| 0d J T o e SV A -TUa N 3.056900000 MHz|
/ Q factor 593.8 7 Q factor 582.2)
/ | \
od s od 7 \
\ k&
T
~1od \’, -0 d 4
/ \ \
20 d ﬂf A 20 d / 3 -
e / PN R
) - ’ . o
| ™ fvasinw ove
\
-40d -40 d
50 df 50 di
60 d -60 db
CF 1.7785 GHz 1001 pts Span 6.0 MHz CF 1.7785 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1779507 GHz 16.55 dBm ndB down 2.957 MHz ML 1.7756089 GHz 15.22 dBm ndB down 3.0569 MHz
T1 1 1.7769835 GHz -9.34 dBm nds 26.00 d8 T1 1 1.7769895 GHz -10.86 dBm ndé 26.00 d8
T2 1 1.7799805 GHz -9.20 dBm Q factor 593.6 T2 1 17600465 GHz -10.91 dém Q factor 582.2
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